Ihi Mini Excavator 17je E Parts Catalog
Full download: http://manual place.com/downl oad/ihi-mini-excavator-17je-e-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 190 page(s) at: M anualPlace.com



http://manualplace.com/product/ihi-mini-excavator-17je-e-parts-catalog/

PARTS CATALOG

17JE
MINI EXGAVATOR

SERIAL No. BX000001~

IHI

o) | B2 EARINSAL

IHI Construction Machinery Limited

PUB.No.1



IHI 17JE

I NDE X = X
DESCRIPTION % R SHEET No. |PAGE
LOWER MACHINE ; TERE ;
LOWER MACHINE ASS'Y R v 1-1 []| 2
CRAWLER SHOE ASS'Y yu—3 va—li 1-2 []| 4
CRAWLER SHOE ADJ. DEVICE sya—3 ¥a—JiE 1-3 []| s
FRONT IDLER ASS'Y Jovh T4 ST 1-4 [ ]| 8
LOWER ROLLER ASS'Y oDv— o—SH 1-5 []| 10
LOWER TRACTION & THETRY 0 — 7 ERCEH L 1-6 [ ]| 12
CRAWLER EXPANTION PIPING ASS'Y
CRAWLER EXPANTION DEVICE 20— i 1- 7 []| 14
TURNTABLE ; y—vF—TFI;
TURNTABLE & 5 — V5 —FVKBHRRT ) 74T 2- 1 []| 18
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HEEIBREN 5 ;
SWING DRIVE DEVICE B 3- 1 []] 2
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Yy —VRY S v 2 VRCEL a- 1 []] 26
SWING & TRACTION PIPING ASS'Y BEEI B TREE AL a- 2 []| =0
PUMP DISCHARGE & A VTR a- 3 []] 32
BOOM SWING PIPING ASS'Y T—L ALV OREEMDL
CONTROL PIPING ASS'Y v 4- 4 [ ]| 34
TRACTION SHIFT PIPING ASS'Y EATUNARCE L a-5 [ ]| 38
- 1 —
(] ° ° 4
IHI Construction Machinery Limited REV No©®



IHI 17JE

| NDE X B R
DESCRIPTION % 43 SHEET No. |PAGE

HYDRAULIC INSTRUMENT ; S ;

TRACTION MOTOR ASS'Y T E— 5 4L s- 1 [ ]| 42

SWING MOTOR ASS'Y BelElE — £ 431 s—- 2 [ ]| 46

ROTARY JOINT ASS'Y -2y Yaf ML 5-3 [ ]| 48

CONTROL VALVE ASS'Y avbo— LTI 5- 4 [ ]| 50

REMOTE CONTROL VALVE ASS'Y YyEIL SLTHINL 5-5 [ ]| =6

(FOR SHORT LEVER) (a—k V=)

BLOCK VALVE ASS'Y Tuvy sSVTHL s-6 [ ]| eo

HYDRAULIC OIL TANK ASS'Y VB > 2 4l s- 7 []| ez

OIL PUMP ASS'Y AAN A TR 5-8 [ ]| o4

GEAR PUMP ASS'Y Fr— YT 5-9 [ ]| e6

BOOM CYLINDER ASS'Y T—Lh vy U s-10 [ ]| es8

ARM CYLINDER ASS'Y T—L ¥ USHNL s-11 [ ]| 70

BUCKET CYLINDER ASS'Y A2 b s—12 [ ]| 72

BOOM SWING CYLINDER ASS'Y T—b RAVS VY USHL 5-13 [ ]| 74

BLADE CYLINDER ASS'Y PEEAR S ) v AL s-14 [ ]| 76

BLADE CYLINDER ASS'Y BetAR > ) v 5L s-14A [ ]| 78

CRAWLER EXPANTION 7 a—FliE Y v SHL 5-15 [ ]| 8o

CYLINDER ASS'Y
CRAWLER EXPANTION -l Y vy 5-15A [ ]| 82
CYLINDER ASS'Y

SOLENOID VALVE ASS'Y VLA ST 5-16 [ || 84
OPERATING CONTROLS ; EniR(ERR

TRACTION LEVER ASS'Y REAT LS —H3L 6- 1 [ ]| ss8

CONTROL BOX ASS'Y avbo—L Hy s ML 6- 2 [ ]| o2

BLADE & BOOM SWING ) AN S 6- 3 [ ]| 96

CONTROL ASS'Y 3> bo— 4T
BLADE & CRAWLER EXPANTION AR 7 0 — 5 (i 6- 4 [ ]| 100
SHIFT LEVER ASS'Y i

ENGINE CONTROLS ASS'Y PP ks 6- 5 [ ]| 102

- 2 -
IHI Construction Machinery Limited REV No©



IHI 17JE

I NDEX =i R
DESCRIPTION % i SHEET No. [PAGE
POWER UNIT ; NT— 2zy b
ENGINE & ACCESSORIES IYYVRT VY 7- 1 [ ]| 106
AIR CLEANER & MUFFLER ASS'Y I7— 2 —FR=7 I 7- 2 []] 110
OIL PUMP DRIVE DEVICE AN K TREE 7- 3 []| 112
FUEL TANK & PIPING ASS'Y WY > o SBC AL 7- 4 []]| 114
CAB & RELATED PARTS ; * v THRES ;
COVER ASS'Y A8 =TT 8- 1 [ ]| 18
NOISE ABSORBENT ASS'Y AT 8- 2 [ ]| 122
CANOPY ASS'Y F v/ L 8- 3 [ ]| 124
CANOPY ASS'Y (FOR TOPS) ¥+ / EAISL (TOPS ) 8- 3 126
OPERATOR SEAT & ANRV—%  v— MEbEEID v 54T 8- 4 [ ]| 128
SWING LOCK ASS'Y
NAME PLATE ASS'Y (FOR ENGLISH) | #—L4 7L— MY GEX) 8- 5 [ ]| 130
NAME PLATE ASSY (FOR HUTTER) | *—&4 7L— MY 8- 5 134
NAME PLATE ASSY (FOR GERMAN) | &—4 7L— MiY 8- 5 136
NAME PLATE ASSY (FOR FRENCH) | #—L4 ZL— MiT 8- 5 138
NAME PLATE ASS'Y (FOR DUTCH) =L 7L— ML 8- 5 [D]| 140
ELECTRIC SYSTEM ; BRRI
ELECTRIC SYSTEM BRI 9- 1 [ ]| 144
INSTRUMENT PANEL ASS'Y Qi 9- 2 [ ]| 148
TOOLS & ACCESSORIES ; TERKRE® ;
TOOLS & ACCESSORIES TRRMES 10- 1 [ ]| 152
- 38 -
° [ 3 (] (]
IHI Construction Machinery Limited REV No©



IHI 17JE

INDEX = R
DESCRIPTION % i SHEET No. |PAGE
HOE ATTACHMENT ; K= FHUFRAUL;
HOE ATTACHMENT ASS'Y = Ty FA v ML -1 [ ]| 156
BOOM SWING ASS'Y T—b AL VIR 11-2 [ ]| 160
HOE BUCKET ASS'Y A= N4y M 11-3 []| 162
HOE ATTACHMENT PIPING ASS'Y w— THyFA Y MNEEML 11- 4 []]| 164
BLADE ATTACHMENT ; BERT7 S v FA Vb
BLADE ATTACHMENT ASS'Y BEE A E A 12- 1 [ ]| 168
BLADE PIPING ASS'Y PEE AR E AL 12- 2 [ ]| 170
OPTION SPECIFICATION ; RERILLEE ;
SPARE PORT PIPING ASS'Y TR — MECEHEL 15- 1 [ ]| 174
SPARE PORT CONTROL ASS'Y PR~ b 3> bo— U 15- 2 [ ]| 178
OPERATOR ROOM ASS'Y (1) EEEAL (1) 15- 3 [ ]| 180
OPERATOR ROOM ASS'Y (2) EEIEA (2) 15- 4 [ ]| 186
CAR HEATER ASS'Y f— b—FHA 15- 5 [ ]| 190
REAR LIGHT ASS'Y YT — T4 ML 15-6 [ ]| 192
NAME PLATE ASSY (FOR ENGLISH) | *—4 7b— MiY GEX) 15- 7 []| 194
NAME PLATE ASS'Y (FOR HUTTER) | *—4 7L— Ml 15— 7 198
NAME PLATE ASSY (FOR GERMAN) | *—24 7L— ML 15— 7 200
NAME PLATE ASSY (FOR FRENCH) | *—24 7L— ML 15— 7 202
NAME PLATE ASS'Y (FOR DUTCH) NN AZY b 15- 7 - [D]| 204
PARTS INDEX ; HRESIRRS
ENGINE PARTS CATALOG ; IVDY K=Y hyoy;
— 4 —
o [ ° (]
IHI Construction Machinery Limited REV No.©



SECTION 1

LOWER MACHINE

T &R #%

o) | | BEEARINSEL

IHI Construction Machinery Limited

-1 -



N e - — . —— ——

IHI

kit 25 bvi
LOWER MACHINE ASS'Y

REV No.

SHEET No.1-1

MODEL RKA8I3



RHES| & & & 5 EY ST £ PR ¥WE | BEREl B H 5 #% {i %
KEY No.{ PART No. DESCRIPTTION QTY [CHAN| SERIAL No. REMARKS
TSR L
0 x5301 323 00 | Lower Machine Ass'y 1 BX000001~
ov— 7 U—LHT
0-1 xF300 080 00 | Frame Ass'y, Lower 1 BX000001~
Ju—3 Ya—#ir
0-2 x5301 005 00 | Shoe Ass'y, Crawler (Rubber) 1 BX000001~
Jo—5 Ya—#i
0-3 x5301 007 00 | Shoe Ass'y, Crawler (Steel) 1 BX000001~
I JOo—5 Ya-—
1 0653 759 UA | *Shoe, Rubber Crawler 2 BX000001~
Jo—35 Ya—fy
1-1 #0653 775 UA | *xShoe Ass'y, Crawler (Steel) 2 BX000001~ Sh. No. 1 -2
H— RF 4L
2 AN4206 937 00 * Carbody Ass'y 1 BX000001~
13— ()
3 4428 423 00 *Cover (R.H.) 1 BX000001~
BIEAL b (LW, FWHH #18)
4 0518 100 20 *Bolt, Treatment (W/L.W, F.W) 4 BX000001~ M10x 20 P=1.25
H18— (F)
5 4428 475 00 *Cover (L.H.) 1 BX000001~
NEARM R b
6 0462 100 25 *x Bolt, Socket Head 34 BX000001~ MI10 x 25
Ya— HAF
7 4475 616 00 | * Guide, Shoe 4 BX000001~
BINIRRE S
8 0595 120 00 * Washer, Treatment 12 BX000001~ M12
LRIV b
9 0475 120 25 * Bolt, Treatment 12 BX000001~ M12 x 25
so—3 7U—L# (B)
10 D202 018 00 | xFrame Ass'y, Crawler (R.H.) 1 BX000001~
Ty HhR—
11 4428 424 00 * Cover, Under 1 BX000001~
BRIV b (LW
12 0519 100 20 *Bolt, Treatment (W, /L.W) 4 BX000001~ M10 x 20
sa—35 T7U—L# ()
13 D202 017 00 | *Frame Ass'y, Crawler (L.H.) 1 BX000001~
PR S
14 0595 100 00 * Washer, Treatment 8 BX000001~ M10
SR b
15 0513 100 20 * Bolt, Treatment 8 BX000001~ M10 x 20
ov— o-—3J#
16 #5300 853 00 * Roller Ass'y, Lower 6 BX000001~ Sh. No. 1 -5
EITE—- L
17 #0757 787 UA | *Motor Ass'y, Traction 2 BX000001~ Sh. No. 5 -1
K47 ARTahry b
18 4234 543 00 * Sprocket, Drive 2 BX000001~
Ya— HAF (FH)
19 4475 674 00 * Guide, Shoe (R.H.) 2 BX000001~
Ya— HA K (&)
20 4475 675 00 * Guide, Shoe (L.H.) 2 BX000001~
b =
N OTE

IHI

MODEL RE@I]3

T ERBE A AT

LOWER MACHINE ASS'Y

—-3-

REV No. @

SHEET No. 1 -1




Ihi Mini Excavator 17je E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-17je-e-parts-catal og/

IHI 1]

CRAWLER SHOE ASS'Y REV No. @
SHEET No. 1-2

. -4 —
Thisisthe cmopoefg[‘e%ple Download all 190 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-17je-e-parts-catalog/

